Caterpillar assembly #1754211 drawings for  980G II Wheel Loader.
* Last version maybe changed.
1

Electrical And Starting System Assembly 175-4211 Vehicle Wiring Group(Caterpillar 980G II wheel loader)

Part NO. 175-4211
Name Vehicle Wiring Group
Section Electrical And Starting System
Modifier -
SNP AYT IESCN XEBP75400182
Updated 2014-08-12
Stock China GuangZhou
Accept Payment T/T, Western Union, Alipay, Paypal, L/C
Shipping Method Sea, Air or DHL/FEDEX/TNT/EMS

Power-Cat.COM have excellent quality Guarantee.

CAT 980G II Electrical And Starting System 175-4211 Assembly

Vehicle Wiring Group (1754211 N/S)-PART 4 OF 4, Effective With Serial No. AYT00246 - , Part OF 1713025 - Page 120
Model: Caterpillar 980G II
Catalog: Wheel Loader
Section: Electrical And Starting System

Grp. Ref. Part NO. Name Modify Note Comments Quantity Maint
1 13 184-6636 184-6636 Plate INSTRUCTION 1 N
1 19 8T-9405 8T-9405 Bolt M4X0.7 3 N
1 15 158-6634 158-6634 Switch ASSEM. GROUND Level SHUTDOWN 1 N
6T-3631 6T-3631 Nut 15/32-32 2 N
3 8T-8729 8T-8729 PIN-CONNECTOR 16-GA TO 18-GA 3 N
1 14 116-8247 116-8247 Plate INSTRUCTION 1 N
1 16 146-0240 146-0240 Switch ASSEM. HOOD ACTUATOR 1 N
1 21 174-4312 174-4312 Switch ASSEM. PARKING Brake PRESSURE 1 N
1 1 175-3244 175-3244 Switch ASSEM. BRAKE PRESSURE 1 N
2 20 177-4476 177-4476 Harness AS-SENSOR HYDRAULIC TANK 1 N
1 3E-8557 3E-8557 Bolt M5X0.8X39.37-MM M 1 N
1 22 176-1366 176-1366 Harness AS-BRAKE SWITCHES, SENSORS 1 N
3 24 1S-0994 1S-0994 Clip LOOP 1 N
2 33 6D-4246 6D-4246 Clip LOOP 1 N
2 36 8M-2772 8M-2772 Clip LOOP 1 N
1 13 8T-4133 8T-4133 Nut M10X1.5 1 N
1 11 8T-4136 8T-4136 Bolt M10X1.5 5 N
1 6 8T-4137 8T-4137 Bolt M10X1.5 3 N
1 11 8T-4189 8T-4189 Bolt M8X1.25 1 N
1 18 8T-4195 8T-4195 Bolt M10X1.5 1 N
3 44 8T-4196 8T-4196 Bolt M10X1.5X35-MM M 4 N
8T-4244 8T-4244 Nut M12X1.75 1 N
1 12 134-2252 134-2252 Sensor Group HYDRAULIC Oil TEMPERATURE C 1 N
1 8 172-8660 172-8660 Switch ASSEM. HYDRAULIC Oil LEVEL 1 N
2 21 259-1107 259-1107 Switch AS-TOGGLE HOOD Tilt ACTUATOR 1 N
8T-3490 8T-3490 Nut M10X1.5) (WELD 1 N
1 12 118-7226 118-7226 Sensor Group HYDRAULIC Oil TEMPERATURE 1 N
S: AYT / AYT (1 ~ 99999)
C: Indicates Change

*Assembly 175-4211 Vehicle Wiring Group Suitable for 980G II Wheel Loader Electrical And Starting System
*Original 175-4211 Assembly contains Regular Invoice included, After-sales service is provided by the official.
*Used 175-4211 Assembly offer Customs Invoice, After-sales service is provided.
*All Taxes included, no more extra fee.
*Shipping country: Asia China SZ / US(depends on local tax rate,effectiveness/tax rate will be prioritized).

Power-Cat.COM have professional services.

Power-Cat.COM global.